
Water Treatment Study Guide 
Class IV (Made available by: Kansas Rural Water Association) 

 
1.  If a routine turbidity sample exceeds the maximum contaminant level, the  
     utility should 
 a. change the sample-point location. 
 b. take a check sample within 1 hr. 
 c. take a check sample the next day to obtain an average for two 
                consecutive test results. 
 d. throw out the sample and substitute the average NTU value for 
                the preceding month. 
 
2.  Oxidation and aeration are 
 a. two processes for removing or modifying constituents. 
 b. the methods to remove troublesome gases. 
 c. physical changes that take place with water quality during aeration. 
 d. effective in eliminating tastes and odors. 
[...]
70.  A factor that has little effect on the successful operation of a solids-contact  
       basin is the  
 a. height of the sludge blanket. 
 b. mixing speed. 
 c. type of sludge residues that accumulate in the basin. 
 d. weir overflow rate. 
 



71.  Scales are not required for fluoride installations using 
 a. acid-feed systems. 
 b. dry-feed systems. 
 c. saturators. 
 d. solution-feed systems. 
 
72.  Sample preservation usually involves 
 a. refrigeration. 
 b. refrigeration and pH adjustment. 
 c. freezing. 
 d. deionization and refrigeration. 
 
73.  A Langelier Index of -3.0 indicates 
 a. nonagressive water. 
 b. moderately aggressive water. 
 c. highly aggressive water. 
 d. low pH. 
 
74.  The coliform bacteria test is used to indicate the bacteriological quality of  
       water because 
 a. coliforms are the only bacteria found in water. 
 b. it was the first test developed. 
 c. it would be impossible to test rapidly and economically for every 
     pathogen that might be present. 
 d. no techniques exist to test for other microorganisms. 
 
75.  When the impeller in a centrifugal pump becomes worn after use, the amount of 
       energy used will be ______ the amount used by a similar, new pump. 
 a. erratic, sometimes more than and sometimes less than 
 b. less than 
 c. more than 
 d. the same as 
 
76.  A turbine pump set at a rate of 500 gpm is pumping wate through a 6-inch  
       pipeline.  How fast is the water traveling? 
 a. 0.168 ft/s 
 b. 5.68 ft/s 
 c. 28.3 ft/s 
 d. 448 ft/s 
 
77.  Fluoride in excessive amounts causes 
 a. fluorosis. 
 b. hair loss. 
 c. hardening of the arteries. 
 d. heart disease. 
 
78.  What is the main reason for the poor accident record of operators? 
 a. exhaustion 
 b. lack of interest 
 c. lack of training 
 d. rushed by supervisor to complete the job 



79.  In cases where carbon dioxide gas is produced in a submerged combustion  
       chamber or purchased in some form for stabilization, extreme care must be taken to 
 a. apply a protective coating on all submerged piping. 
 b. control resulting taste and odor problems. 
 c. install an adequate ventilation system. 
 d. post "no smoking" signs. 
 
80.  The chlorine demand of a certain water is 3 mg/L.  The operator treats 250,000 
       gallons of water with 10 lb. of chlorine gas.  The chlorine residual is ____ mg/L. 
 a. 1.8 
 b. 3.0 
 c. 4.8 
 d. 6.0 
 
81.  Copper sulfate dosage calculations for water with a total methyl-orange alkalinity 
       equal to or greater than 50 mg/L as CaCO3 are usually treated at a dosage of  
       1 mg/L calculated for the  
 a. per acre of surface area. 
 b. per acre-ft of volume. 
 c. upper 2 ft regardless of depth. 
 d. upper 4 ft regardless of depth. 
 
82.  Non-community water systems are required to monitor for certain  
       contaminants because 
 a. health problems can occur even with intermittent users of drinking water. 
 b. most non-community systems operate seasonally. 
 c. sewage systems at campgrounds are usually inadequate. 
 d. all of the above. 
 
83.  Softening water high in color concentration would probably require 
 a. conventional alum coagulation before softening. 
 b. excess-lime treatment. 
 c. special pH adjustments. 
 d. the use of polystyrene resins in the ion-exchange process. 
 
84.  When normal backwash rates are insufficient to thoroughly clean the filter media, 
       it is recommended that 
 a. the stratification of media be changed before the next filter run. 
 b. the media be replaced. 
 c. auxiliary surface-wash equipment be installed. 
 d. a flow restricting orifice be placed in the effluent line of the filter. 
 
85.  If activated carbon particles become coated with floc, they will 
 a. become more effective as a filter media. 
 b. lose adsorptive capacity. 
 c. not separate during backwash. 
 d. none of the above. 
 
 
 
 



86.  Trihalomethanes are formed by the reaction of certain organic compounds in 
       the water with 
 a. ozone. 
 b. free chlorine. 
 c. fluoride. 
 d. aluminum sulfate. 
 
87.  For continuous and effective removal of turbidity and most organic compounds 
       causing tastes and odors, the minimum depth of granular activated carbon as a 
       filter media is recommended to be 
 a. not less than 12 in. 
 b. 24 in. 
 c. 36-42 in. 
 d. none of the above. 
 
88.  The problems associated with chlorine, iron, turbidity, organic color and bacterial 
       slime in the ion-exchange process can 
 a. be corrected by other treatment processes at little additional cost. 
 b. generally be predicted with seasonal accuracy. 
 c. reduce the exchange capacity of the resin bed. 
 d. seriously affect the backwash cycle. 
 
89.  Slime, corrosion, toxicity, filter clogging and tastes and odors are all associated with 
 a. improper pretreatment facilities. 
 b. diatoms. 
 c. an unprotected watershed. 
 d. algae. 
 
90.  Violent, upswelling boils of water during the backwash process can indicate 
 a. gravel bed upset or clogged under-drains. 
 b. terminal head loss has been reached. 
 c. the pressure in the bed is less than atmospheric. 
 d. the rate of flow controller is set too high. 
 
91.  A variance may be granted to a public water supply when it  
 a. cannot afford an improvement. 
 b. does not agree with EPA that an improvement is needed. 
 c. is demanded by the mayor and city council. 
 d. is unable to meet an MCL due to characteristics of the raw water, despite 
          use of the best available technology. 
 
92.  Which of the following fluoride compounds contains the greatest percentage  
       of fluoride? 
 a. fluosilicic acid (H2SiF6) 
 b. sodium fluoride (NaF) 
 c. sodium silicofluoride (Na2SiF6) 
 d. all are about the same  
 
 
 
 



93.  Continuous turbidity monitoring of pressure-sand filters is an essential operating 
       requirement because 
 a. there are problems with filter overrun. 
 b. the filtration process takes place at a higher rate. 
 c. the filter bed cannot be observed for problems during operation. 
 d. this type of filtration process is commonly used to filter groundwater, which 
     has minimal treatment for turbidity removal. 
 
94.  The maximum contaminant level to total trihalomethanes for water systems serving 
       10,000 or more and using an oxidant as a disinfectant is  
 a. 0.05 mg/L. 
 b. 0.1 mg/L. 
 c. 0.15 mg/L. 
 d. none of the above. 
 
95.  What is the most important and all-inclusive aspect of supervision? 
 a. proper utilization of people. 
 b. proper utilization of finances 
 c. proper utilization of equipment 
 d. proper utilization of all resources 
 
96.  Once a sample has been collected, its quality begins to change because of  
 a. chemical and biological activity. 
 b. contamination. 
 c. exposure to sunlight. 
 d. preservatives that have been added. 
 
97.  Word has just come down from the top that operating funds are being cut.  How 
       should this be handled? 
 a. Cut the supplies and repairs to balance the budget. 
 b. Fire some of the less productive employees. 
 c. Fire some of the new employees. 
 d. Let the other personnel know what the situation is and ask for their help. 
 
98.  A water treatment plant produces 850,000 gpd.  On one day 24,527 gallons was  
       used for backwashing the filters.  What percent of the total daily production does  
       the backwash water represent? 
 a. 34.6% 
 b. 28.9% 
 c. 20.8% 
 d. 2.9% 
 
99.  When a citizen wants information from you regarding some phase of your work,  
       you should  
 a. always refer the citizen to someone higher up. 
 b. explain that you are not authorized to give information to outsiders. 
 c. give as much factual information as possible. 
 d. give out as few facts as possible, so you won't be responsible for any mistakes 
 
 
 



100.  Disaster planning is  
 a. having manuals ready so they can be read if a disaster occurs. 
 b. something that, if properly done, will not need to be revised. 
 c. useful in reducing confusion in the event of a disaster. 
 d. none of the above. 
 
101.  The operation of the rate of flow controller 
 a. is at a higher rate for rapid sand filters than for high rate filters. 
 b. determines the length of filter runs. 
 c. compensates for head loss. 
 d. cannot be automated. 
 
102.  The Langelier Index and coupons in the distribution system can be best  
         described as 
 a. analytical test procedures used to monitor the ion-exchange softening 
     process. 
 b. analytical test procedures used to monitor the lime-soda ash  
     softening process. 
 c. methods used to determine carbonate hardness. 
 d. monitoring procedures used to evaluate the stability of water. 
 
103.  A cylindrical tank has a height of 8 ft and a diameter of 10 ft.  It is filled with water. 
         A chemical is to be added so that the concentration will be 0.45 grains per  
         gallon.  How many grams of the chemical must be used? 
 a. 3700 g 
 b. 731 g 
 c. 250 g 
 d. 137 g 
 
104.  During the fall when the water temperature drops, a possible coagulation 
         operational problem at the filtration plant is 
 a. floc carryover from the sedimentation process. 
 b. high alkalinity. 
 c. odor problems. 
 d. trihalomethane formation. 
 
105.  Granular activated carbon is often selected instead of powdered activated  
         carbon where 
 a. trihalomethane levels exceed 10 mg/L. 
 b. prechlorination is practiced. 
 c. plant location is such that powdered activated carbon dust would cause 
           problems for nearby industry or residences. 
 d. continuous removal of organics is required. 
 
106.  Which one of the following characteristics distinguishes a "strong" acid from 
         a "weak" one? 
 a. pH 
 b. production of hydroxyl ions (OH) 
 c. classification as a monoacid 
 d. degree of ionization in a water solution 
 



107.  The air into water diffuser type aerator is primarily effective for 
 a. controlling the size of air bubbles. 
 b. increasing the dissolved oxygen content of water. 
 c. oxidizing certain minerals. 
 d. removing the carbon dioxide gas. 
 
108.  Specific conductance provides an estimate of  
 a. dissolved solids. 
 b. hardness. 
 c. pH. 
 d. trace elements. 
 
109.  If direct filtration is practiced, it is important to carefully monitor the process 
         because 
 a. special reporting requirements to the state or EPA are made on daily  
     turbidity units. 
 b. of the short time between coagulation and filtration and the high filter 
     loading rates. 
 c. direct filtration requires more frequent backwashing than does  
     conventional filtration. 
 d. direct filtration is commonly used to filter waters with high turbidity. 
 
110.  Your shift operator calls you at home and informs you that a chlorine tank in the  
         plant is leaking and cannot be stopped.  What should you do first? 
 a. Call the chlorine manufacturers for instructions. 
 b. Contact the police department and advise of the possible dangers of chlorine 
     gas to residents downwind from the leak. 
 c. Get over to the plant as fast as possible. 
 d. Tell the operator to keep you posted. 
 
111.  Microstraining is the treatment technique that is normally designed to  
         remove _______ from the water. 
 a. algae and coarse suspended solids 
 b. fish, logs and large debris 
 c. iron and manganese 
 d. all of the above 
 
112.  One potential problem that must be monitored when using granular activated 
         carbon as a filter media is 
 a. black water. 
 b. early head loss. 
 c. filter binding. 
 d. media losses. 
 
113.  A carbon dosage of 20 mg/L is applied at the pump station preceding the plant.  
         The 36 in. force main is 23,000 ft long and the flow is 5560 gpm.  What is the  
         theoretical contact time for the carbon prior to entering the plant? 
 a. 1 h 48 min 
 b. 2 h 24 min 
 c. 3 h 38 min 
 d. 4 h 4 min 



114.  The annual operating costs at a water treatment plant were  
 Salaries = $8650 
 Chemicals = $7864 
 Power = $5381 
 Miscellaneous = $689 
        What was the total annual operating cost? 
 a. $22,584 
 b. $21,000 
 c. $14,799 
 d. $13,943 
 
   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Water 
Treatment 
Class IV 

  

     
1 b 24 a 47 c 70 c 93 c 
2 a 25 b 48 b 71 c 94 b 
3 a 26 b 49 d 72 b 95 d 
4 b 27 a 50 b 73 c 96 a 
5 d 28 b 51 d 74 c 97 d 
6 a 29 c 52 d 75 c 98 d 
7 b 30 a 53 b 76 b 99 c 
8 c 31 a 54 b 77 a 100 c 
9 b 32 b 55 b 78 c 101 c 
10 d 33 b 56 d 79 c 102 d 
11 a 34 a 57 b 80 a 103 d 
12 a 35 b 58 b 81 c 104 a 
13 d 36 d 59 b 82 a 105 d 
14 a 37 b 60 a 83 a 106 d 
15 a 38 a 61 d 84 c 107 b 
16 b 39 a 62 c 85 b 108 a 
17 b 40 d 63 c 86 b 109 b 
18 a 41 d 64 c 87 b 110 b 
19 c 42 a 65 a 88 c 111 a 
20 d 43 d 66 a 89 d 112 d 
21 d 44 a 67 d 90 a 113 c 
22 c 45 a 68 a 91 d 114 a 
23 a 46 c 69 d 92 a   
          

 
 
 
 
 
 


